
 
 
 

FORT FRANCES 
 DRINKING WATER SYSTEM 

 
 
 

Large Municipal Residential Drinking Water System 
 
 
 

(O. Reg. 170/03 - SCHEDULE 22) 
 

ANNUAL SUMMARY REPORT 
 
 
 
 

For the period of 
 

JANUARY 01, 2024 TO DECEMBER 31, 2024 
 
 
 

DRINKING WATER SYSTEM #220000978 
March 19, 2025 

 
 
 
 

 
Prepared By: Craig Miller, P.Eng. 
Environmental Superintendent



2 
 

TABLE OF CONTENTS 
 
 

 
1.0  Description        Page 3 
 
2.0  General Overview       Page 3 
 
3.0  Legislative Requirements      Pages 4 - 6 
 
4.0  System Approvals       Page 6 
    
5.0  Compliance        Pages 6 - 7 
   
6.0  Quantity and Flow Data (2024)      Pages 8 – 10 
 
Appendices: 
 
  Appendix “A”  - Municipal Drinking Water License  
[...]
drinking water system intake(s), 

a) as described in drinking water works permit #224-101, or

b) where the intake has an Intake Protection Zone in a source protection 
plan, within IPZ-1, or

c) within a circle that has a radius, measured from the intake, equal to the 
distance from the intake to the farthest edge of IPZ-2.

6.3.2 details relating to visual monitoring of shoreline; this is applicable to drinking 
water systems where the proximity of the intake(s) may be of concern.

6.3.3 details relating to reporting the observed or suspected harmful algal bloom, as 
described in section 6.2:

a) to the Overall Responsible Operator(s) and/or Operator(s)-in-Charge if 
the blooms have been observed or suspected by a duty operator; the 
Plan shall include wording that directs relevant drinking water staff to 
follow the instructions provided by the Overall Responsible Operator(s) 
or the Operator(s)-in-Charge;



224-101 Schedule C February 15, 2022

01212021 Treatment&Distribution  EA4, DWWP3, MDWL4, HW
Page 18 of 20

b) to the medical officer of health; and 

c) to the local MECP representative and the Ministry’s Spills Action 
Centre.,

6.3.4 a sampling plan, including the identification of sample location(s) and frequencies 
that at a minimum match those described in condition 6.4. 

6.3.5 triggers that may increase the required sampling frequency;

6.3.6 up-to-date records that document staff training on the harmful algal bloom 
monitoring, reporting, and sampling procedures.

6.4 Any water samples collected under Condition 6.3.4 must be: 

6.4.1 collected, at a minimum, once per week, or as otherwise directed by the Ministry 
or the medical officer of health; 

6.4.2 collected prior to any treatment, if the sample is taken from raw water; 

6.4.3 collected at the point of entry into the distribution system, if the sample is taken 
from treated water;

6.4.4 collected from the shoreline by the drinking water system, if applicable based on 
Condition 6.3.1; 

6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;  

6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of 
microcystin and the algal bloom is no longer suspected or visually observed. 

7.0 Source Protection

7.1 The owner of the drinking water system shall implement risk management measures, as 
appropriate, to manage any potential threat to drinking water that results from the 
operation of the drinking water system.

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any 
approved changes to an applicable source protection plan that impact the assessed 
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the 
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the 
assessment to the Director.



01212021 Treatment&Distribution  EA4, DWWP3, MDWL4, HW
Page 19 of 20

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner The Corporation of the Town of Fort Frances
Licence Number 224-101
Drinking Water System Name Fort Frances Drinking Water System
Licence Effective Date February 15, 2022

As of the effective date of the Licence, no relief from regulatory requirements is authorized by the Director 
under section 46 of the SDWA in respect of the drinking water system.



02052019 Treatment&Distribution EA4, DWWP3, MDWL4, HW
Page 20 of 20

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the Town of Fort Frances
Licence Number 224-101
Drinking Water System Name Fort Frances Drinking Water System
Licence Effective Date February 15, 2022

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Fort Frances Water Treatment Plant
Rainy River [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Fort Frances Water 
Treatment Plant

2 3 4

  a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
  b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Conventional Filtration 2 2.5 2

Chlorination [CT: Contact chamber, 

clearwell/reservoir and high lift pump  

chamber]

- 0.5 2+

  c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water 

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent 

procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 

equipment in the treatment process at or near a location where the intended contact time 
has just been completed in accordance with the Ministry’s Procedure for Disinfection of 
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log 
removal credits assigned. 

Primary Disinfection 
Notes



Appendix “B” 
 

DRINKING WATER WORKS PERMIT 
Permit Number: 224-201 

Issue Number: 3



01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 1 of 20

DRINKING WATER WORKS PERMIT

Permit Number:  224-201
Issue Number:  3

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Fort Frances

320 Portage Avenue 
Fort Frances, ON

P9A 3P9

For the following municipal residential drinking water system:

Fort Frances Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit #224-201, all previously issued versions of 
permit #224-201 are revoked and replaced by this permit.

DATED at TORONTO this 11th day of May, 2021

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 2 of 20

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Fort Frances Drinking Water System consists of a drinking water treatment plant, 
a two-celled storage ground reservoir, an elevated storage tank and approximately 6.0 
kilometers of trunk watermains and 70.4 kilometers of distribution watermains.

The Fort Frances Water Treatment Plant is a conventional surface water treatment plant.  
Raw water is drawn from Rainy River through low lift pumps.  Liquid alum is added to the 
raw water ahead of the in-line mixer for coagulation while polyelectrolytes are added to 
the solids contact tanks for assisting flocculation. The water then flows to the two solids 
contact clarifiers units, operating in parallel, where flocculation and sedimentation occurs.  
The settled floc is disposed of to the sanitary sewer. Powdered activated carbon, soda 
ash, and hydrofluosilicic are also added ahead of in-line mixer, in solids contact clarifiers, 
and/or in chemical contact chambers, as needed, for taste and odour and pH adjustment.  
The settled effluent is gravity fed to four dual media gravity sand filters. The filters are 
equipped with a backwash pump. The filtered water flows to a two-celled, ground storage 
reservoir through a chemical contact chamber.  Chlorine and fluoride are added in the 
chemical contact chamber.  The treated water then flows to the high lift pump wells where 
it is pumped to the distribution system. Chlorine residual and fluoride are monitored with 
continuous on-line analyzers just prior to the water leaving the plant.  The Fort Frances 
Drinking Water System also includes an elevated water storage tank within the 
distribution system equipped with re-chlorination facilities.

The Fort Frances Drinking Water System provides drinking water to the Couchiching First 
Nation (borders the northeast limits of the Town) and five sites on Agency 1 Land (Rusty 
Myers Flying Service Ltd., Treaty 3 Police Station, Nanicost Ltd., Gizhewaadiziwin Health 
Access Centre, and Seven Generations Educational Institute). The Fort Frances Drinking 
Water System also provides Drinking water to the Friesen 5 Apartment Units located in 
Alberton Township, outside the limits of the Town of Fort Frances.

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Fort Frances
Permit Number 224-201
Drinking Water System Name Fort Frances Drinking Water System
Permit Effective Date May 11, 2021



224-201 Schedule A May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 3 of 20

Fort Frances Water Treatment Plant

Treatment Plant

Location and General Description

Name Fort Frances Water Treatment Plant housed in an approximately 46 m by 32 m 
masonry structure

Street Address 901 Colonization Road East

UTM Coordinates NAD 83: Zone 15 +/- 10m: Easting 472938: Northing 5384735 

System Type Treatment, storage and distribution 

Notes Houses screen chamber, low and high lift pumps, solids contact clarifiers, 
filters, chemical storage and feeding equipment, instrumentation and control, 
an administration area comprising of an office, lunchroom, washrooms and 
control room/laboratory

Surface Water Supply

Raw Water Intake

Description Approximately 190 m of 630 mm diameter intake pipe located in the Rainy 
River including an upturned elbow intake structure with a coarse bar screen

Source Rainy River

Location Approximately 190 m east of the Water Treatment Plant in Rainy River 

Notes

Low Lift Works

Screens

Description A raw water screen chamber equipped with two sets of screens

Dimensions Each screen 2.25 m2 in area

Notes Screen chamber located ahead of raw water pumping well

Low Lift Pumps

Description Three (3) vertical turbine low lift pumps

Capacity - Two (2) pumps rated at 100 L/s against a total dynamic head (TDH) of 14 m
- One (1) VFD pump capable of providing flows in the range of 40 to 150 L/s 

against a total dynamic head (TDH) of 14m

Metering Device Equipped with one metering device for measuring raw water flows
Notes



224-201 Schedule A May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 4 of 20

Coagulation

In-Line Mixer

Description An in-line mixer located downstream of the low lift pumps within the influent 
(raw water) line to facilitate the dosing of liquid alum, activated carbon slurry 
and soda ash solution

Dimensions 450 mm diameter

Notes Located between low lift pumps and solids contact clarifiers

Flocculation/Clarification

Flocculation/Clarification Tanks - Solids Contact Clarifiers 

Description Two (2) solids contact clarifier units, operating in parallel equipped with 
facilities for polymer dosing

Dimensions Each solids contact clarifier approximately 13.7 m x 13.7 m x 3.75 m side water 
depth (s.w.d.)

Notes The settled floc is discharged to sanitary sewer

Filtration

Filters

Description Four (4) dual media, gravity filters (sand and anthracite)

Dimensions Each filter approximately 4.9 m x 4.9 m providing a total filtration area of 96 m2

One (1) vertical turbine backwash pump capable of delivering 290.3 L/s at 14 
m TDH
A turbidimeter on each filter

Equipment

All filters equipped with an underdrain and air scouring system
Notes

Instrumentation and Control

SCADA System

Description A computerized control system monitoring the critical components of the 
process including raw and finished water quantity and quality
Four (4) turbidimeters for continuously monitoring filter effluent
One (1) laboratory model turbidimeter for manual testing
One (1) continuous chlorine/fluoride analyzer monitoring free chlorine and 
fluoride residual in the discharge pipe of the high lift pumps 

Equipment 

Three (3) flowmeters to measure flow at various locations
Notes Status of the elevated storage tank by telemetry, receiving alarms and 

controlling the operation



224-201 Schedule A May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 5 of 20

Waste Residual Management

Outfall Pipe

Description Filter backwash disposal

Approximately 60 m of 800 mm diameter pipeDimensions 

One (1) vertical turbine backwash pump capable of delivering 290.3 L/s at 14 
m TDH

Notes Filter backwash water returned to Rainy River through outfall line

Sludge Disposal

Description Solids contact clarifier settled sludge disposal

Equipment Settled sludge discharged through a 150 mm pipe using pneumatic blow down 
valves - gravity system, no pumps utilized

Notes Solids contact clarifier settled sludge discharged to the sanitary sewer system

High Lift Works

High Lift Pumps

Description Four (4) vertical turbine high lift pumps and one (1) diesel engine driven 
vertical turbine fire pump
Two (2) vertical turbine pumps rated at 63.1 L/s. at TDH of 55m

One (1) vertical turbine pump rated at 94.7 L/s at TDH of 55m

Capacity

One (1) vertical turbine pump rated at 126.2 L/s at a TDH of 55m 
High Lift Pump 
Chamber

470 m3 capacity

Notes

On-Site Storage

Chemical Contact Chamber

Description One (1) chemical contact chamber to provide chlorine contact time 

Volume 240 m3

Notes



224-201 Schedule A May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 6 of 20

Clearwell/Reservoir

Description Two-celled, ground storage reservoir 

Capacity Cell No. 1     = 2,565 m3

Cell No. 2     = 1,465 m3 
Total             = 4,030 m3

Notes The two cells receive filtered water after passing through chemical contact 
chamber

Emergency Power

Backup Power Supply

Description One (1) 450 kW diesel generator set for use during power outage situations

Notes

Fuel Oil Systems

Fuel Storage Locations

Location 901 Colonization Road East
NAD 83: Zone 15 +/- 10m: Easting 472938: Northing 5384735

Description 3785 litres, double walled, integrated sub-base fuel tank for the diesel 
generator

Fuel Type Diesel

Source Protection 
Area

Not Applicable

Notes

Chemical Addition

Alum

Description Alum feed system for coagulation

Feed Point Liquid alum to the raw water ahead of the in-line mixer for coagulation

A chemical metering pump Equipment

A day tank with secondary spill containment

Notes



224-201 Schedule A May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 7 of 20

Chlorine

Description Chlorine gas disinfection System

Feed Point(s) 1. Chemical contact chamber; and 
2. Before the flash mixer
One (1) duty chlorinatorEquipment

One (1) standby chlorinator including: 
- two (2) chlorine cylinders with an automatic switch over device in a 

separate room 
- a weight scale
- one (1) chemical metering pump
[...]
maintenance or storage of goods or materials, including chemical storage;

5.1.3 Laboratory fume hoods used for drinking water testing, quality control and quality 
assurance purposes;

5.1.4 Low temperature handling of compounds with a vapor pressure of less than 1 
kilopascal;

5.1.5 Maintenance welding stations;

5.1.6 Minor painting operations used for maintenance purposes;



224-201 Schedule B May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 17 of 20

5.1.7 Parts washers for maintenance shops;

5.1.8 Emergency chlorine and ammonia gas scrubbers and absorbers;

5.1.9 Venting for activated carbon units for drinking water taste and odour control;

5.1.10 Venting for a stripping unit for methane removal from a groundwater supply;

5.1.11 Venting for an ozone treatment unit;

5.1.12 Natural gas or propane fired boilers, water heaters, space heaters and make-up 
air units with a total facility-wide heat input rating of less than 20 million kilojoules 
per hour, and with an individual fuel energy input of less than or equal to 10.5 
gigajoules per hour; or

5.1.13 Emergency generators that fire No. 2 fuel oil (diesel fuel) with a sulphur content 
of 0.5 per cent or less measured by weight, natural gas, propane, gasoline or 
biofuel, and that are used for emergency duty only with periodic testing.

5.2 The owner shall not make an addition, modification, or replacement described in 
condition 5.1 in relation to an activity that is not related to the treatment and/or distribution 
of drinking water.

5.3 The emergency generators identified in condition 5.1.13 shall not be used for non-
emergency purposes including the generation of electricity for sale or for peak shaving 
purposes.

5.4 The owner shall prepare an emission summary table for nitrogen oxides emissions only, 
for each addition, modification or replacement of emergency generators identified in 
condition 5.1.13.

Performance Limits

5.5 The owner shall ensure that a drinking water system component identified in conditions 
5.1.1 to 5.1.13 is operated at all times to comply with the following limits: 

5.5.1 For equipment other than emergency generators, the maximum concentration of 
any compound of concern at a point of impingement shall not exceed the 
corresponding point of impingement limit; 

5.5.2 For emergency generators, the maximum concentration of nitrogen oxides at 
sensitive receptors shall not exceed the applicable point of impingement limit, 
and at non-sensitive receptors shall not exceed the Ministry half-hourly screening 
level of 1880 ug/m3 as amended; and

5.5.3 The noise emissions comply at all times with the limits set out in publication 
NPC-300, as applicable.

5.6 The owner shall verify in writing that any addition, modification or replacement of works in 
accordance with condition 5.1 has met the requirements of the conditions listed in 
condition 5.5.



224-201 Schedule B May 11, 2021

01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 18 of 20

5.7 The owner shall document how compliance with the performance limits outlined in 
condition 5.5.3 is being achieved, through noise abatement equipment and/or operational 
procedures.

5.8 The verifications and documentation required in conditions 5.6 and 5.7 shall be:

5.8.1 Recorded on “Form 3 – Record of Addition, Modification or Replacement of 
Equipment Discharging a Contaminant of Concern to the Atmosphere”, as 
published by the Ministry, prior to the additional, modified or replacement 
equipment being placed into service; and

5.8.2 Retained for a period of ten (10) years by the owner.

5.9 For greater certainty, the verification and documentation requirements set out in 
conditions 5.6 and 5.8 do not apply to any addition, modification or replacement in 
respect of the drinking water system which:

 
5.9.1 Is exempt from subsection 31(1) of the SDWA by subsection 9.(2) of O. Reg. 

170/03; or

5.9.2 Constitutes maintenance or repair of the drinking water system.

5.10 The owner shall update any drawings maintained for the works to reflect the addition, 
modification or replacement of the works, where applicable.

6.0 Previously Approved Works

6.1 The owner may add, modify, replace or extend, and operate part of a municipal drinking 
water system if:

6.1.1 An approval was issued after January 1, 2004 under section 36 of the SDWA in 
respect of the addition, modification, replacement or extension and operation of 
that part of the municipal drinking water system;

6.1.2 The approval expired by virtue of subsection 36(4) of the SDWA; and

6.1.3 The addition, modification, replacement or extension commenced within five 
years of the date that activity was approved by the expired approval.

7.0 System-Specific Conditions

7.1 Not Applicable

8.0 Source Protection

8.1 Not Applicable



01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 19 of 20

Schedule C:  Authorization to Alter the Drinking Water System

System Owner The Corporation of the Town of Fort Frances
Permit Number 224-201
Drinking Water System Name Fort Frances Drinking Water System
Permit Effective Date May 11, 2021

1.0 General

1.1 Table 2 provides a reference list of all documents to be incorporated into Schedule C that 
have been issued as of the date that this permit was issued. 

1.1.1 Table 2 is not intended to be a comprehensive list of all documents that are part 
of Schedule C. For clarity, any document issued by the Director to be 
incorporated into Schedule C after this permit has been issued is considered part 
of this drinking water works permit.

Table 2:  Schedule C Documents

Column 1
Issue #

Column 2
Issued Date

Column 3
Description

Column 4
Status

Column 5
DN#

Not 
Applicable Not Applicable Not Applicable Not Applicable Not 

Applicable

1.2 For each document described in columns 1, 2 and 3 of Table 2, the status of the 
document is indicated in column 4.  Where this status is listed as ‘Archived’, the approved 
alterations have been completed and relevant portions of this permit have been updated 
to reflect the altered works. These ‘Archived’ Schedule C documents remain as a record 
of the alterations.



01212021 Treatment&Distribution AF3. EA3, DWWP3, MDWL3, HW
Page 20 of 20

Schedule D:  Process Flow Diagrams
System Owner The Corporation of the Town of Fort Frances
Permit Number 224-201
Drinking Water System Name Fort Frances Drinking Water System
Permit Effective Date May 11, 2021

1.0 Process Flow Diagrams

Fort Frances Water Treatment Plant

[Source:  Quality Management System Operational Plan Town of Fort Frances Water System, 
Revision No. 13, June 3, 2020]

Note: this process flow diagram is for reference only, and represents a high level overview of the 
system as of June 3, 2016.



Appendix “C” 
 

PERMIT TO TAKE WATER 
Surface Water 

Number 3528-AE6PEM 

















Appendix “D” 
 

2024 Annual Report 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 1 of 11 
 

 

 
ANNUAL REPORT 

 
Drinking-Water System Number:  220000978 
Drinking-Water System Name: Fort Frances Drinking Water System 
Drinking-Water System Owner: Town of Fort Frances 
Drinking-Water System Category: Large Municipal Residential System 
Period being reported: January 01, 2024 to December 31, 2024 

 
 

Complete if your Category is Large Municipal 
Residential or Small Municipal Residential 
 
Does your Drinking-Water System serve 
more than 10,000 people?   Yes [  ]  No [ x ] 
 
Is your annual report available to the public 
at no charge on a web site on the Internet?  
Yes [ x ]   No [  ] 

 
Location where Summary Report required 
under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
 

Complete for all other Categories. 
 
 
Number of Designated Facilities served: 
 
 
Did you provide a copy of your annual 
report to all Designated Facilities you serve?  
Yes [  ]  No [  ] 
 
Number of Interested Authorities you 
report to: 
 
Did you provide a copy of your annual 
report to all Interested Authorities you 
report to for each Designated Facility?  
Yes [  ]    No [  ] 
 

 

 
Note: For the following tables below, additional rows or columns may be added, or an 
appendix may be attached to the report 

 
List all Drinking-Water Systems (if any), which receive all their drinking water from your 
system: 
 
Drinking Water System Name Drinking Water System Number 
Couchiching First Nation & Agency 1 Land between 
Fort Frances and Couchiching First Nation. 

Unknown if designated as a Drinking Water 
System under Provincial Regulation 170/03. 

Walleye Trailer Park Within the Town of Fort Frances’ System Number 
220000978 

Lakeview Trailer Park Within the Town of Fort Frances’ System Number 
220000978 

  

Water Treatment Plant 
901 Agamiing Drive 
 
Or 
 
Public Works Department 
900 Wright Avenue    

 

 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 2 of 11 
 

 

Drinking Water System Name Drinking Water System Number 

Friesen 5 - Apartment Units – Oakwood Road Alberton Township – Private 
Supplied through Town of Fort Frances’ System 
Number 220000978 

Wayne Both – Oakwood Road (Installed 2022; In 
Service 2023) 

Alberton Township – Private 
Supplied through Town of Fort Frances’ System 
Number 220000978 

 
Did you provide a copy of your annual report to all Drinking-Water System owners that 
are connected to you and to whom you provide all its drinking water?  
 

Yes [ x ] No [  ] 
 
Indicate how you notified system users that your annual report is available and is free of 
charge.  
 

[ x ] Public access/notice via the web      
[ x ] Public access/notice via Government Office 
[  ] Public access/notice via a newspaper    
[  ] Public access/notice via Public Request 
[  ] Public access/notice via a Public Library      
[  ] Public access/notice via other method _______________________________________ 
 

  



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 3 of 11 
 

 

 
 
Describe your Drinking-Water System 
 
 
INTAKE STRUCTURE: 
 
Located approximately 190 meters southeast of the Water Treatment Plant. 
 
INTAKE LINE: 
 
600mm Polyethylene Pipe. 
 
SCREEN CHAMBER: 
 
Two stainless steel screens. 
 
PUMPWELL: 
 
Raw water enters pump well from screen chamber, gravity feed. 
 
LOW LIFT (RAW WATER) PUMPS: 
 
Three (3) vertical turbine low lift pumps each electrically driven. Two (2) by 30 hp motors with a rated capacity to 
deliver 100 L/s and one (1) variable speed drive (40 hp) capable of providing flows in the range of 40 to 150 L/s. 
 
RAW WATER   FLOW METERING SYSTEM: 
 
This unit counts the liters of water as it passes through the unit. 
 
IN LINE MIXER: 
 
The mixer is equipped with four (4) chemical application injectors and the following chemicals can be added to 
the treatment process at this point: 
 
 1. Liquid Alum (main coagulant) 
 2. Soda Ash 
 3. Carbon Slurry 
 4. Chlorine Solution (per-chlorination is practiced only under exceptional circumstances) 
 
RAW WATER INFLUENT LINE: 
 
This 450mm line carries the raw water to the two clarifiers. 
. 
CLARIFIERS: 
 
After pre-treatment, the raw water enters the primary mixing and reaction zone of each unit through the 450mm 
inlet pipe. Activated carbon, soda ash and polymer can be added to the process in this zone. 
 
Recycled solids are drawn up into the bottom of the zone by the re-circulator impellor to be mixed with the 
incoming pre-treated water. The re-circulated solids provide additional particle surface area to absorb and entrap 
precipitates in the raw water. The solids settle to the bottom of the clarifier to form a sludge blanket. The pre-
treated water then flows upward and into the effluent box. 
 
FILTER INFLUENT FLUME: 
 
Settled water from the clarifier effluent box is piped through two (2) 450 mm diameter pipes to the filter influent 
flume for distribution to the filters. 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 4 of 11 
 

 

FILTERS: 
 
Four (4) gravity filters are provided. Each filter consists of Ecodyne filtration equipment installed within a square 
concrete tank. The dual-media gravity filters are to remove any particles in suspension that have carried over 
from the solids contact clarifiers. The filter media on top of the underdrain system consists of a 500 mm thickness 
of anthracite over 400mm thickness of silica sand. 
 
The filtered water then enters the chemical contact chamber. 
 
CHEMICAL CONTACT CHAMBER: 
 
This chamber is located between the two (2) reservoir storage cells that are located underneath the filters. Soda 
Ash solution, chlorine solution and hydroflurosillicic acid are added to the process in the chemical contact 
chamber. 
 
RESERVOIR CELLS: 
 
Two (2) reservoir cells are provided, cell number 1 has capacity of approximately 2,565 m and cell number 2 
has capacity of approximately 1,465 m3 (887,665 gallons). 
 
TREATED WATER PUMP WELL:  
 
The treated water pump well contains the filter backwash pump and high lift pumps; numbers 1, 2, and 3. It is 
located between the two reservoir cells. 
 
HIGH LIFT PUMPS: 
 
These four (4) units draw water from the treated water pump wells. They are of varying capacities and are 
controlled by the water tower level through the SCADA system.  
 
High Lift Pump # 1: Rated to deliver 63.1 L/s. This pump is equipped with a soft start drive 60 hp electric motor. 
 
High Lift Pump # 2: Rated to deliver 94.7 L/s. This pump is equipped with a 100 hp electric motor. 
 
High Lift Pump # 3: Rated to deliver 126.2 L/S. The pump is equipped with a 125 hp electric motor. 
 
High Lift Pump # 4: Rated to deliver 63.1 L/s. This pump is equipped with a soft start drive 60 hp electric motor. 
 
BACKWASH PUMP: 
 
The backwash pump is used for back washing the filters. It draws water from the pump well. This unit is rated to 
deliver 300 L/s and is equipped with a 75 hp electric motor. 
 
PLANT EFFLUENT DISCHARGE HEADER: 
 
The plant effluent discharge header receives the flow from the high lift pumps and directs it to the community 
water distribution system. 
 
There are two (2) online analyzers - one for free chlorine and one for fluoride - which continually monitor the 
concentration of free chlorine and fluoride in the treated water, prior to the water entering the water distribution 
system. 
 
EMERGENCY STANDBY GENERATOR: 
 
The emergency standby generator is a 450kW unit capable of running all the operational needs of the treatment 
plant. It automatically comes on-line when there is a power outage and shuts down once the power is restored. 
 
RATED CAPACITY OF THE PLANT: 
 
Capacity: 17,000 m3/day  Maximum Flow rate: 12,000 L/min. 

 
 



 
 

Drinking-Water Systems Regulation O. Reg. 170/03 

 
Drinking Water Systems Regulations 
(PIBS 4435e01) February 2008 

Page 5 of 11 
 

 

List all water treatment chemicals used over this reporting period. 
 

Poly Electrolyte (Coagulant Aid)   750.0 kg (30 bags @ 25 kg / bag) 

Aluminum Sulphate (Main Coagulant)  64951.9 kg 

Soda Ash (ph Adjustment)    67039.0 kg 

Chlorine (Disinfection)    8128 kg 

Fluoride (Dental Aid)    6679 kg 
    

Were any significant expenses incurred too?  
 

[ x] Install required equipment. 
[ x]    Repair required equipment. 
[ x] Replace required equipment. 
 

      Please provide a brief description and a breakdown of monetary expenses incurred. 
 

 
A) Water Main Replacement – First Street East between Central Ave. and Mowat Ave. (Contracted Works) 
 $225,465 
 
B) Water Treatment Plant - Replacement of 2 High Lift Pumps 
 $111,521 
 
C) Water Distribution System – Qty 3 - 300m valves and 1 fire hydrant were replaced. (Contracted Works) 
 $130,875 
 
D) Water Distribution System – Replaced 2 valves, replaced 1 hydrant and added 1 hydrant (Town Crew) 